Gwadar Mini Port

| UNCONFINED  COMPRESSION TEST  (Stress-Strain Curves)

Projgo! Job No.
, ; GWADAR Bori B -7 57-2

Location ol Project oring No. _— " Sample No. =2 .. _

Np— 23rd Oct., 1979 Dapth of Samplo 5.00 - 5.83 m

strein Aate L% /min. |

i : Natural . Uncontined Cocfficient of| Strai s
1 ] f . . celticient o trainat
Specimen Condition ize of specimen, cm :;::Tm Wel density :,‘,:‘“e,:‘;u,;" deformattion | failure Sensn‘mty

Ne. of sample Height Diameter 9 g/cm' kp/emt Em  kg/em? A ratic
11 uD 8 3.51 1.93 0.328 - 9.0 -
]

3 uD 8 3.50 32.3 1.91 0.382 - 10.5 -
|3 uD 8 3.50 1.94 0.353 - 8.0 -
ol a PR
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UNCONFINED  ~(MPRESSION TEST

(Stress-Strain Curves)

GWADAR MINI PORT

Projecl Job Na, - e
(Localion of Projeot GWADAR Boring No. .,"._}.3_.':.. 7 ——  Samplo No. .5.7"_4., e
Date of testing 24 Oct., 1979 Dopth of Sample __}*g_(_)g."’lo '.8.7_!9...__ -
girein Rate 1 % /win,
sracimen Condition Size of specimen, cm. E::::al Wet density :-J(?::mrl:isn;idr Caefficient of} Strainat {g, a1t jyiy
15 ! | _ : content Jemd strength 0 eformattion | failure VY
No. of sample Height Diameter 2 gic kg/cmt Eee  kglem? % ratio
1 up 8.0 3.52 2.02 0.483 _ 9.0 -
[
2 uD 8.0 3.52 } 26.5| . 1.99 0.610 - 10.5 .
3 up 8.0 3.52 |/ 2.04 0.570 - 10.0 -
" ﬁ'L = 0.55 Kg/cmd
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GWADAR MINI PORT

projoot

pate of testing

GWADAR

Location of Projpct

28 Sep.

1979

Joh No.

Boring Mo,

UNCONFINED  ~OMPRESSION TEST  (Stress-Strain Curves)

Dopth of Sample

1.0 %/ min.

_B.= 8.

2,0 2.86m

Sample Mo, _88-1

Sirein Rate
. . N | - N
Specimen Condition Size of specimen, em. water | Wet density trnn,f,:';t,i.n,ﬂ‘:, ((],‘q‘eihcwn} of | Strainat g oygitivity
- T content Jem strength eformattion | failure
No | of sample Height Diameter o g/ e KRYomt B kplemt| 9% ratio
| UD 8 3.56 | 34.8] 1.90 0.46 - 9.0 -
2 uD 8 3.50 1,91 0.47 B 6.5 -
3 ub 6.99 3.51 1.89 0.41 - 7.0 -
E*—ﬁ q = 0.45 Kg/em®
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UNCONFINED  ¢OMPRESSION TEST (Stress-Strain Curves)

TRIAXIAL -
prajact GWADAR MINI PORT Jab No, L
Localion of Projeat GWADAR Boring No. _.B.- 8. __  Sample No. _88-2
[ate of fasting 29 Sept., 1979 : Depth of Sample 3.00 v 3.74
slfﬂin Hma 1 96//min.
_‘ R \ Natural Lineontined M iei strai
] ¥ Size of ¢ - em. u : A Coefficient of| Strainat :
Specimen Condition of specimen r(:‘.:t;t Wet tlen‘mty :r:ir:‘:?!mve deformattion | failure Senait-ivny
1 No. of sample Height .Diameter | 9 g/em 1 ka/emt Ego k{l{f_ﬂi‘L % ratio
1| w 8 3.54 | 36.0| 1.92 - - (pisturbed)?
2 uD 8 3.58 33.7 1.92 0.44 - 13.0 -
[
3| o 8 3.59 1.89__| . ___0.48 - 12,0 -
_— = 2
q. = 0.46 Kg/cm
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UNCONFINED  ~ M PRESSION TEST (Stress-Strain Curves) '
projoct GWADAR MINI PORT Job No.
{ Location of Project GWADAR _ Boring No. _B-B® Sample No.._.58«3__
: }
L oato of tosting 29 Sep., 1979 Dopth of Samplo 3,0 5.62 m
strein Rate 1 % /min.
T . , N i . . N N
specimen | Condition Size of specimen, cm. w::::’ Wet density tlnn:‘:::i;:l(\l’e g;nfe”'cm“} of Strainl [Sensitivity
? ; - cantent Jem ntrength eformattion failure
No. of sample Height Diameter 9 R/ ¢ kR/emt Ba  kglem? 2 ratio
I
1 uD 8 3.595 32.3 1.92 0.42 10.0
) up 8 3.575 32.2 0.46 10.0
I
q_ = 0.44 Kg/cm"
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UNCONFINED  ~OMPRESSION TEST  (Stress-Strain Curves)

project

Location of Project

pato of testing

GWADAR

GWADAR MINI PORT

29 gSep. 1979

Job No.

Boring No.

Depth of Sampls

B -8

7.0 7-65 m

Sample Mo. ___S8-4D___

girein Rata 1 %/ min.
i . . Natural L N
Hopscimen | Condition Size of specimen, cm w:.‘é:f' Wet density :L";;::_L":i':e COPH!CIC“} of St‘rmnat Sensitivity
£ Specim content atrength deformattion | failure
1 Ne. of sample Height Diameter ag glent _ kgrems Esw  kg/om? %%
S
1 uD 8 3.58 22.2 2.08 0.67 - 143.0
2 uD 8 3.56 ' 2.07 0.74 - {15Y)
3 up 8 3.52 - 0.58 - 10:0
‘ q, = 0.66 Kg/em*®
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UNCONFINED - cOMPRESSION TEST (Stress-Strain Curves)

projoot GWADAR MINI PORT Job No.
Location of Projeot GWADAR Boring No. _B.~ 8 __ Sample No._ _S8-=5D__ _
Date of testing 7. 0Oct,, 1978 - Depth of Samply _.10:0 7 10.58 m
sirein Rate 1 _%/min.
. Natural " P N
Specimen Condition Site of specimen, cm, w:tt:?l Wet densily g,",::‘,::_‘.“ni‘:“ E;}gf::]::{lito:f all{:;:nt Sensitivity
canten .
No. of sample Height Diameter % glem’ N 't_'j;f:}‘,':,. Fm  kg/em® 9 ratfo
1 uD 8 3.56 2.07 0.64 10.0
2 UD 8 3,53 {]2.,10] = 0.89 7.0
3 up 8 3,52 2.09 0.49 - 13.0
T qQy = 0.67 Kq/cm®
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UNCONFINED * cOMPRESSION TEST  (Stress-Strain Curves)

Th
ool __GWADAR MINI PORT Job N,
Looation of Projoot GWADAR Boring No. B 78 __ sampio No.__S8-6D_
Datp of esting 7th Oct., 1979 Dapth of Sample 12.0 _~12.62 M
gtrain Rate 1 %./min.
, . N i - = -
Gpecimen | Condition Size of specimen, cm, water | Wet density tL",:S::_L"Hﬂ' Coefficient of| Strainat Sensitivity
{5e ‘ : ) - gontent Jem ntrength deformattion | failure .
No of sample Height Diameter % g/em kg/em® fise kg/em? % ratio
4 I
1 up 8 3.53 27.8 1.91 0.58 — 13 -
9 uD 8 3.55 1.89 0.52 - 12 —
, , g = 0.55 Kg/cm~
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UNCONFINED  ~MPRESSION TEST (Stress-Strain Curves)

projpol DWADAR MINI PORT - Job N,
Looation of Projeo! GWADAR Boring. No. .. B = 8B __ Sample No._88=70__
pate of testing 7_oOct., 1979 _ Dopth of Samplp _%:5:0~ 15.6 m
Sirein Rate %/ min,
; . Natural ine F .
Gpecimen "Condition Size of specimen, em. ::t‘::t Wet density E,:',ﬁﬁ::.':,i‘:, g:}iyr:::alfpito:f 'S':i'a':‘“t Sensitivity
{ sample | * Height Di 5" /em mirength ' | ey i
No. of samp eig jameter. 2 & kgsecm? Eso kg/cm % ratho
1] W 8 3.52 |, 2.03 0.65 5.0
) uD 8 3.45 ) 21.4  0.56 .
3 up 8 3.53 |/ | o.56 1§ 5.5
q., = 0.59 Kg/cm”
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GWADAR MINI PORT

UNCONFINED_ COMPRESSION TEST (Stress-Strain Curves)

Project Job No. —
GWADAR, PAKISTAN ‘ B -9 59-1
Lecation of Project A : Boring Ne. __ . .7 ___ Sample No, __~ e
- oo of testing 3rd Nov., 1979 Dopth of Sample 2.00a 2.82 m
Sirein Rate 1 %./min,
J . . Natural ) Uncuntined Coefficient of| Strainat e
iti 5 f spe Mo . ~r ’ ens compresaive ot . wtrain d
LfSpecimen Condition lze.o 'ipemmer') em :,(:::t;m W(‘l/d n:lty Att::-l:ag:ini deformattion | failure Sens!l.wlty
No. of sample Height Diameten o Riem' kgremt B kelon? % ratio
i eramnEl . . 112
Ly uD 8.0 [3:49; 55! 34,3 1.90 j0.29 o o . 121 -
E3 4 uD 8.0 3-413_54 33.3 1.90 0.29 0.29 _ 10 10 _
5 uD 8.0 |3:°23 53] 33.3 1.92 |0.26+ . S
o g =0,26 - 0.4
_ ﬂ"# = 0,26 .40 l(q/cm~
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UNCONFINED  ~yMPHRESSION TEST (Stress-Strain Curves)
FRiARIAL
project GWADAR MINI PORT Job N
Localion of Projeot GWADAE'__PAKISTAN Bormg No. _*,g e 9_ e Samplo No. j?_"_?_ e
3rd Nov., 1979 b 4,0004.82 m
gato of 1eStiRg epth of Sample ——
Sirein Rat L. %/ min,
— Naturnl noo ] M tat ai .\ .
cinen Condition Size of specimen, em, wn:‘a:l Wet density };l.,m',?:.’::i\],, ﬁ:}:‘f::;;’:‘:ﬂ:f i‘i:';l'_:“ Senaitivity
| ——— cnnten , Htre h . 3
p of sample Height .| Diameter % R/ em ] trk:f:m’ Fm  kefem’| % ratio
" UD 8.0 3.51 3.52| 29.5 1'971.96 0.36 0,40 - 6 9 -
g D ‘8.0 3.52 3,51 29.5 1.961.98 0.39 0.40 - 8 5 _
—5"; uD 8.0 3.49 3.50 29.5. 1-961.9-7 0.41 0,38 - 7 8 i
o
2
— . = 0.39 t/m
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UNCONFINED COMPRESSION TEST (Stress-Strain Curves)
GWADAR MINI PORT

Project Job No. __
Location of Project GWADAR, PAKISTAN Borng No. _B=9_ _____  Sample No.._§9=3
Date of testing - 4th Nov., 1979 Depth of Sample 7.00 N 7.28m
Sirein Rate 1 9 /min,
" . " " Natarn] e .
specimen | Condition Size of specimen, cm. wntrr | Wat density E,."n'iﬁ'li',.".’iﬂ., C""ff'“"".t of| Strainat |g.naitivity
) i - B content fem ] atrength deformattion | failure s
30, of sample _”“elghl Diameter o g/cm 1 kig/ e Ko kglem? o/ ratio
1 Up 8.0 3.49 22.5 2,07 0.52 - 9 -
| 2 uD 8.0 3.50 22.5 2.05 | 0.52 + - {15) -
| 3 uD 8.0 3,52 | 22.5 | 2.05 | 0.42 - 8 -
s q = 0.49 Kg/cm
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UNCONII"""'ED COMPRESSION TEST (Stress-Strain Curves)
DWADAR MINI PORT '

Projeot Job No, '
Location of Projeot GWADRR, PAKISTAN Boring No, _B-2 . Sampla No. . S273
Date of testing 4th Nov., 1979 Depth of Samplo 7.28 v 7,.35m
strein Rate 1 % ./ min.
; Condition Size of specimen, em. ﬁ::::nl Wet density Eon.,";u::i,n,,ﬂiﬂ, Coelficient of} Strainat |gepsitivity
Gpecimen cont ent M”';mh deformattion | faiture
No. of sample Height Diameter 9% - glem knsem' Eso  kg/fem? % ratio
1 up 8.0 3.52 20.3 2,12 0.69 - 10 =
52 up 8.0 3.50 20.3 2,12 1.21 - 12 -
r g = 0.69 - 1,21 Kg/cm
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UNCONFINED M PRESSION TEST {Stress-Strain Curves)
GWADAR MINI PORT

No.

ng Na,

-RB-=10

.~ Sampla No. 810-1

pate of lesting 5, Oct. 1979 Depth of Sample 1.20 ¢ 1,70 m
siein Rate 1l %./min,
- o . N i — — .
tcimen | Condition Size of specimen, em. water | Wet density ‘;{,",:;,:';i:ﬁ, Coefficient of| Strainal Sensitivity
- " content atrength deformattion | failure :
No. of sample Height Diameter 5 g/cmt ks cmt Fro  kgfem? 4 ratio
1| up 8.0 3.49 | 32.9| 1.96 0.30 + - (15) -
’____?__ uD 8.0 3.51 - 1.88 0.31 + -~ (15) -
3 uD 8.0 3.50 - 1.93 0.27 + - (15) -
| [ qy = 0.27 - 0.31 kg/cm2
| g I
i_ ¥
0.5
B
v
2
. a4
]
] 1 : t
& ' |
5 H HHE !
7 : HHRHHHN
‘!% ¥ l “ii Vi ; !
0.3 HE HY T T H L
) HI1 Rt S e (ST
! H T Rl ot il
MREHHES an L
3 :I lil it LT
It I e
5 T I N ! ilﬁﬂ ; t I 4
;0.2 B
{1t il it
i e
1 r::;"' ! I
L] v_‘::r
0.1 r’rra.-ft f
il it
?’d
rﬁy’!ﬂ‘
: H
Wl |
0 5 15
Strain , %
Remarks. Observation of sample at failure
e




Projoct

GWADAR MINI PORT

Location ef Projeot

GWADAR

Job No.

Boring No.

UNCONFINED  cOMPRESSION TEST (Stress-Strain Curves)

_B = 10

Sampla No. _810-3__

pate of testing —= Oct., 1979 Depth of Sampte 1.5 A 4. 34m
Sirein Rate | %/ min,
. . Natural - ; T ,
gyeimen | Condition Size of specimen, om, water | Wet densily ,l,’,:m;::.i,,":}‘l,, Goefficient of) Strainat |gangitivity
4 | . "] content Jom attengt b deformattion | failure )
¥o. of sample Height Diameter % g/ em _ kgrem [Esg kg/em? % ratio
{1 uD 8.0 3.49 28.8 1.97 0.32 - 7.0 -
—
|2 uD 8.0 3.51 1,97 0.37 - 9.0 -
|3 uD . 3.51 1.97 0.43 | S S : I -
I 4 UD . 3.53 2.01 0.40 o 7.5 —
. - oy CNi vl S Dinge e o .= 2p-50.43, kg)lc 175y
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UNCONFINED  caMPRESSION TEST

Projpot

GWRDAR MINI PORT

Localion of Project

GWADAR

7 0Oct.,1979

{Stress-Strain Cutves)

Job No.

Boring No.
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:UHGONSOLIDATED-UNDHAINED ‘TRIAXIAL COMPRESSION TEST ' {Stress-Strain Curves)
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